
 
 

Ministry of the Environment 
and Climate Change 
 
 
Safe Drinking Water  
Branch 
 
Ottawa District Office 
2430 Don Reid Drive 
Ottawa ON  K1H 1E1 
 

 

Ministère de l’Environnement et 
de l’Action en matière de 
changement climatique  
 
Direction du contrôle de la qualité de  
l’eau potable 
 
Bureau du district d’Ottawa 
2430, chemin Don Reid 
Ottawa (Ontario)  K1H 1E1 
 

 

 
 
February 23, 2016 
 
 
Sent by Email: rmcgee@deepriver.ca 
 
Town of Deep River 
100 Deep River Road, P.O. Box 400 
Deep River, Ontario 
K0J 1P0 
 
Attention: Mr. Ric McGee 

Chief Administrative Officer/Clerk 
 

Dear Mr. McGee: 
 

Re: 2015-2016 Inspection Report 
  
The enclosed report documents findings of the inspection that was performed at the Deep River drinking water 
[...]
- Bruce Mighton, District Manager (A), Ministry of Natural Resources, Pembroke District Office, 31 

Riverside Dr., Pembroke, ON  K8A 8R6, bruce.mighton@ontario.ca  
- Brad Sweet, Operations Manager, Ontario Clean Water Agency – Ottawa Valley Hub, 560 Abbie Lane, 

Petawawa, ON K8H 2X2, bsweet@ocwa.com 
- Brenda Royce, Process & Compliance Technician, Ontario Clean Water Agency – Ottawa Valley Hub, 560 

Abbie Lane, Petawawa, ON K8H 2X2, broyce@ocwa.com 
 
c: File SI-RE-DE-RI-540 (2015) 
 



DEEP RIVER  DRINKING WATER SYSTEM

Ministry of the Environment and Climate Change

Inspection Report

1-BZINJInspection Number:
Dec 10, 2015Date of Inspection:

220000923Site Number:

Inspected By: Jen Bitten



 
Ministry of the Environment and Climate Change

Inspection Report
 

 

     

 
Table of Contents: 
 
OWNER INFORMATION……………………………………………………………… 2 
CONTACT INFORMATION…………………………………………………………… 2 
INSPECTION DETAILS………………………………………………………………. 2 
DRINKING WATER SYSTEM COMPONENTS DESCRIPTION……………….... 3 
INSPECTION SUMMARY…………………………………………………………….. 7 
      Introduction……………………………………………………………………….. 7 
      Source ……………………………………………………………………………... 7 
      Permit To Take Water…………………………………………………………..... 7 
      Capacity Assessment……………………………………………………………. 8 
      Treatment Processes……………………………………………………………. 8 
      Process Wastewater……………………………………………………………... 10 
      Distribution System……………………………………………………………… 11 
      Operations Manuals……………………………………………………………… 12 
      Logbooks………………………………………………………………………….. 12 
      Contingency/Emergency Planning…………………………………………..... 13 
      Security…………………………………………………………………………….. 13 
      Consumer Relations……………………………………………………………... 14 
      Certification and Training………………………………………………………. 14 
      Water Quality Monitoring……………………………………………………….. 15 
      Water Quality Assessment……………………………………………………… 17 
      Reporting & Corrective Actions……………………………………………….. 17 
NON-COMPLIANCE WITH REGULATORY REQUIREMENTS AND  
ACTIONS REQUIRED………………………………………………………………… 19 
SUMMARY OF BEST PRACTICE ISSUES AND RECOMMENDATIONS……… 20 
SIGNATURES………………………………………………………………………….. 21 
APPENDIX A - STAKEHOLDER SUPPORT 
APPENDIX B - AUDIT SAMPLE RESULTS 
APPENDIX C - MUNICIPAL DRINKING WATER LICENCE &  

DRINKING WATER WORKS PERMIT 

APPENDIX D - PERMIT TO TAKE WATER 
APPENDIX E - INSPECTION RATING RECORD 
APPENDIX F - INSPECTION RATING RECORD METHODOLOGY 
APPENDIX G - REGULATORY AMENDMENTS UPDATE BULLETIN – CHANGES TO 
ONTARIO REGULATIONS 170/03 AND 169/03 
 
 



OWNER INFORMATION:

100
DEEP RIVER ROAD Rd
DEEP RIVER

ON K0J 1P0

Street Number:
Street Name:

Unit Identifier:

City:

Province: Postal Code:

Company Name: DEEP RIVER, THE CORPORATION OF THE

CONTACT INFORMATION
Ric McGeeOwner

(613) 584-2000 x126 (613) 584-3237
rmcgee@deepriver.ca

Type: Name:
Phone: Fax:
Email:
Title: CAO/Clerk, Town of Deep River

Sean PattersonOwner
(613) 584-2000 x108 (613) 584-3237
spatterson@deepriver.ca

Type: Name:
Phone: Fax:
Email:
Title: Director of Public Works, Town of Deep River

Brad SweetOperating Authority
(613) 687-2141 (613) 687-7138
bsweet@ocwa.com

Type: Name:
Phone: Fax:
Email:
Title: Operations Manager, OCWA, Ottawa Valley Hub

Brenda RoyceOperating Authority
(613) 687-2141 (613) 687-7138
broyce@ocwa.com

Type: Name:
Phone: Fax:
Email:
Title: Process and Compliance Technician, OCWA, Ottawa Valley Hub

INSPECTION  DETAILS:
DEEP RIVER  DRINKING WATER SYSTEMSite Name:

Site Address: 177 RIVER RD DEEP RIVER  K0J 1P0

County/District: Deep River

MOECC District/Area Office: Ottawa District

Health Unit: RENFREW COUNTY AND DISTRICT HEALTH UNITHealth Unit:

Conservation Authority N/A

MNR Office: Pembroke District Office

Category: Large Municipal Residential

Ministry of the Environment and Climate Change
Inspection Report

Page 2 of 21 on 23/02/2016 (dd/mm/yyyy)Report Generated for bittenje
Site #: 220000923

Date of Inspection:  10/12/2015 (dd/mm/yyyy)
DEEP RIVER  DRINKING WATER SYSTEM



Inspection Type: Unannounced

Inspection Number: 1-BZINJ

Date of Inspection: Dec 10, 2015

Date of Previous Inspection: Jan 27, 2015

Site Number: 220000923

COMPONENTS DESCRIPTION

MOE DWS MappingSite (Name):
Type: Sub Type:DWS Mapping Point

Not Applicable
Comments:

SOURCE  WATERSite (Name):
Type: Sub Type:Source Surface Water

The Deep River Water Treatment Plant (WTP) obtains raw water from the Ottawa River.  The Ottawa
River watershed comprises an extensive drainage basin (approximately 146,000 square kilometers)
with approximately 40% of the watershed entering the river upstream of the town.  Land use upstream
of Deep River is predominantly undeveloped forest with limited agricultural, forestry and mining
activity. The communities upstream of Deep River include Rolphton, Stonecliffe, Deux Rivieres,
Mattawa and Temiskaming.  Other activities include the Rapides-des-Joachims (Da Swisha)
Hydroelectric Generating Station, the Mattawa Hydroelectric Generating Station, Driftwood Provincial
Park and Trans Canada Highway No. 17.

The Ottawa River water quality is characterized by low turbidity (0.8 - 5.3NTU), moderate to high
colour (4 - 60TCU), and low alkalinity (9 - 34mg/L as CaCO3), which is typical for Northern Ontario, as
stated in the Design Brief by Jp2g Consultants Inc. (December 2004).  Results of sampling and testing
between January 2000 and March 2003 indicate the pH ranges between 6.72 and 7.78; and Dissolved
Organic Carbon (DOC) ranges from 5 - 7.4.  With respect to microbiological contamination of the raw
water, the Engineer's Report prepared by Azurix North America Engineering Corp. (January 2001)
outlines that sewage bypassing at upstream municipalities is of concern.  Azurix concludes that E. coli
is present in approximately 50% of raw water samples, and total coliforms are present in about 75% of
samples.

Comments:

LOW LIFT PUMPING STATIONSite (Name):
Type: Sub Type:Source Pumphouse

The intake works for the Deep River WTP is located at the Low Lift Pumping Station and consists of a
750mm diameter intake extending approximately 91m into the Ottawa River terminating at a depth of
approximately 9m below the surface.  The low lift pumping station consists of a 9.14m by 1.52m by
5.64m deep low lift pump well and above ground building, equipped with two (2) vertical turbine
pumps, one nominal capacity 71L/s or 6,100m³/d and one nominal capacity 141L/s or 12,200m³/d,
and one (1) submersible pump nominal capacity of 83.1L/s at 25m TDH or 7,171m³/d; and a raw
water main from the low lift pumping station to the water treatment plant.

Comments:

WATER TREATMENT PROCESSSite (Name):
Type: Sub Type:Treated Water POE Treatment Facility

Ministry of the Environment and Climate Change
Inspection Report

Page 3 of 21 on 23/02/2016 (dd/mm/yyyy)Report Generated for bittenje
Site #: 220000923

Date of Inspection:  10/12/2015 (dd/mm/yyyy)
DEEP RIVER  DRINKING WATER SYSTEM



The Deep River WTP comprises of the following:

• an in-line static mixer, 300mm diameter;

• three (3) package flocculation and clarification (Actiflo) units, each rated at raw water flow rate of
4,773m³/d, consisting of: a rapid mixing basin, an injection chamber, a maturation chamber and a high
rate ballasted settling basin, scraper and inclined tube settlers; four (4) sand recirculation pumps
(three duty and one standby); three (3) hydrocyclones; electrical and mechanical equipment and
control;

• three (3) dual media sand and anthracite filters with a total area of 56.7m²;

• two (2) air scour blowers equipped with 18.6kW motor (one duty, one standby);

• two (2) backwash variable speed vertical turbine pumps (one duty, one standby) each rated at
236L/s at a TDH of 22m;

• piping and control to facilitate filter to waste;

• electrical and mechanical equipment and control;

• two (2) clear wells, one with a capacity of 1,364m³, and a second with a capacity of 1,507m³; and
two (2) pump wells, one with a capacity of 90m³ and the other with a capacity of 110m³;

• four (4) vertical turbine high lift pumps (one duty, three standby), each rated at 87L/s at a TDH of
82m;

• a gaseous chlorine disinfection system consisting of two (2) banks of four (4) 68.2kg cylinders (one
bank duty, one bank standby) and eight (8) weigh scales, three (3) V-notch chlorinators;

• chlorine solution lines, one leading to an injection point at the filter outlet header prior to the clear
wells, and the other leading to an injection point in the pump well upstream of the high lift header; and,

• a chlorine gas scrubber system.

The chemical storage and feed systems consist of the following:

• a primary coagulant (PAS8) feed system consisting of one (1) 6,600L tank and one (1) 21,200L
capacity liquid coagulant tank, one (1) 3100L day tank and two (2) chemical feed metering pumps
(one duty, one standby) with a flow capacity of 40L/hr and chemical feed line prior to the Actiflo units;

• pH/alkalinity adjustment consisting of two (2) 51,200L tanks of liquid caustic soda, two (2) 3100L day
tanks and four (4) chemical feed metering pumps (two duty, two standby) each with a flow capacity of
60L/hr and chemical feed lines to the raw water pipe (pre-alkalinity) just upstream of the static mixer,
and to the distribution header;

• coagulant aid for the water treatment clarifiers consisting of two (2) dry polymer preparation systems
each consisting of 3100L dissolving tank with mixer; four (4) chemical feed metering pumps (three
duty, one standby) each with a flow capacity of 90L/hr and chemical feed lines to the three package
treatment units injection chambers;

• coagulant aid for the wastewater clarifier unit consisting of two (2) dry polymer preparation systems
each consisting of 3100L dissolving tank with mixer; three (3) chemical feed metering pumps (two
duty, one standby) each with a flow capacity of 45L/hr and chemical feed lines to the hydrocyclones
reject pipe, and to surge tank pumps discharge pipe;

• coagulant aid for the dewatering centrifuge consisting of two (2) dry polymer preparation systems
each consisting of 800L dissolving tank with mixer; two (2) chemical feed metering pumps (one duty,
one standby) each with a flow capacity of 90L/hr and chemical feed lines to the sludge dewatering
centrifuge inlet; and,

• dechlorination chemical (sodium bisulfite) feed system, which is currently not operational (210L
storage tank and two (2) chemical feed metering pumps) and;

• hydrofluosilicic acid feed system consisting of a 210L storage tank and two (2) chemical feed
metering pumps (one duty, one standby) each with a flow capacity of 4L/hr and chemical feed line to
the distribution header.

Comments:

Ministry of the Environment and Climate Change
Inspection Report

Page 4 of 21 on 23/02/2016 (dd/mm/yyyy)Report Generated for bittenje
Site #: 220000923

Date of Inspection:  10/12/2015 (dd/mm/yyyy)
DEEP RIVER  DRINKING WATER SYSTEM



Process instrumentation for the WTP consists of nine (9) turbidimeters continuously monitoring the
raw water, Actiflo units (clarified water), filter effluent, treated water and the wastewater clarifier
supernatant; six (6) pH meters continuously monitoring the raw water feed to clarifiers after the static
mixer, Actiflo units (at the end of each unit prior to the filters), treated water prior to and after final pH
adjustment; one (1) chlorine analyzer monitoring prior to clearwell #1 to provide early indication of
changes in residual; two (2) chlorine residual analyzers continuously monitoring the treated water at
the end of the clear wells and before leaving the WTP (on the discharge header); one sulfite ion
monitor continuously monitoring the wastewater clarifier supernatant discharge pipe (not in use); and
a fluoride ion analyzer continuously monitoring the fluoride residual in the treated water on the
distribution header.

The residue management facility (wastewater treatment) consists of two (2) filter backwash
wastewater surge tanks, each approximately 113m³, equipped with two (2) transfer pumps;
wastewater tube settlers clarifier with supernatant discharge line to the river; and a sludge thickener
tank equipped with two sludge pumps that convey the thickened sludge to a dewatering centrifuge
with supernatant discharge to wastewater surge tanks.

The WTP is further equipped with a standby 600kW diesel generator complete with fuel storage tank
for back-up power.

ELEVATED STORAGE TANKSite (Name):
Type: Sub Type:Other Reservoir

The Town of Deep River stores treated water in a 1,513m³ elevated water storage tank (30.5m)
located on the corner of Deep River Road and Highway 17, south of the water treatment plant.
Treated water flows by gravity from the tower into the municipal distribution system.   Water level
sensors contained within the elevated storage tank activate/deactivate operation of the high lift
pumps.  The reservoir is contained within a locked security perimeter fence.  A small cinder block
structure located near the base of the tower and within the perimeter fencing contains all valves
necessary for draining and isolating the tower.

Comments:

DISTRIBUTION SYSTEMSite (Name):
Type: Sub Type:Other Other

The Deep River drinking water system services a population of approximately 4216 persons.
Construction of the Town of Deep River's Water Distribution System was initiated in 1945, and has
seen numerous extensions and modifications over the past sixty years.  The Town's consumers are
not provided with individual water meters.

The water mains are constructed of mostly cast iron, ductile iron and polyvinyl chloride (PVC), and
range in diameter from 102mm (4 inches) to 406mm (16 inches).  There is approximately 75km of
water mains within the distribution system and approximately 236 hydrants and hydrant valves.

Comments:

PROCESS WASTEWATERSite (Name):
Type: Sub Type:Other Other

Process wastewater is generated from filter backwashing, filter to waste activities and from the sand
residuals and drainage from the Actiflo treatment process (Actiflo waste).  The filter backwash
wastewater and Actiflo wastewater discharge to the wastewater surge tanks and the wastewater
lamella tube settlers clarifier; while the Actiflo overflow, clearwell overflow and filter to waste discharge
directly to the ditch and the river.  The hydrocyclone waste discharges to the lamella clarifier.

The residue management system (wastewater treatment) includes two (2) filter backwash wastewater
surge tanks; wastewater tube settlers clarifier with dechlorinated supernatant discharge line to the

Comments:

Ministry of the Environment and Climate Change
Inspection Report

Page 5 of 21 on 23/02/2016 (dd/mm/yyyy)Report Generated for bittenje
Site #: 220000923

Date of Inspection:  10/12/2015 (dd/mm/yyyy)
DEEP RIVER  DRINKING WATER SYSTEM



river; and a sludge thickener tank equipped with two sludge pumps that convey the thickened sludge
to a dewatering centrifuge with supernatant discharge to the wastewater surge tanks.

There is a sodium bisulfite feed system that is operational but it is not being used.  There is currently
no need to dechlorinate the supernatant being discharged to the Ottawa River as there is no chlorine
present in the supernatant being discharged to the river.  Dewatered sludge is trucked to the local
landfill for disposal.

Ministry of the Environment and Climate Change
Inspection Report

Page 6 of 21 on 23/02/2016 (dd/mm/yyyy)Report Generated for bittenje
Site #: 220000923

Date of Inspection:  10/12/2015 (dd/mm/yyyy)
DEEP RIVER  DRINKING WATER SYSTEM



INSPECTION SUMMARY
INTRODUCTION

* The primary focus of this inspection is to confirm compliance with Ministry of the
Environment and Climate Change (MOECC) legislation as well as evaluating conformance
with ministry drinking water  policies and guidelines during the inspection period.  The
ministry utilizes a comprehensive, multi-barrier approach in the inspection of water systems
that focuses on the source, treatment, and distribution components as well as management
practices.

This drinking water system is subject to the legislative requirements of the Safe Drinking
Water Act, 2002 (SDWA) and regulations made therein, including Ontario Regulation 170/03,
"Drinking Water Systems" (O.Reg. 170/03).  This inspection has been conducted pursuant to
Section 81 of the SDWA.

This inspection report does not suggest that all applicable legislation and regulations were
evaluated.  It remains the responsibility of the owner to ensure compliance with all
applicable legislative and regulatory requirements.

Deep River Drinking Water System is owned by the Town of Deep River and operated by the
Ontario Clean Water Agency.

An inspection of the Deep River Drinking Water System occured on December 10, 2015. It was
attended by Ministry of the Environment and Climate Change Water Inspector Jen Bitten and
Ontario Clean Water Agency staff Brenda Royce, Stephen Bird and Chris Murphy.

The inspection period referenced throughout this report includes January 27, 2015 - December 10,
2015.

Deep River DWS Licenses & Permits:

Municipal Drinking Water License (MDWL) #189-101 [Issue #1], expires on January 30, 2016.  The
renewal application was submitted prior to the due date of July 31, 2015 as required. A renewed
MDWL and DWWP have been issued over the course of this inspection.

Drinking Water Works Permit (DWWP) #189-201 [Issue #1]

Permit to Take Water (PTTW) #8528-9ECQJP, expires on December 31, 2023
SOURCE

* There were no obvious potential sources of pollution or activities in or around the source
that could impair source water quality.

Renfrew County is not located within a Source Protection Area and there is no conservation
authority.

PERMIT TO TAKE WATER

* The owner had a valid PTTW for all of the production sources.

Permit to Take Water #8528-9ECQPJ, expiring on December 31, 2023.

* The maximum water takings were in accordance with those allowed under the PTTW.

Maximum taking from the Ottawa River under the PTTW is 15911m³/day and all raw water takings
are well within this limit.  The maximum raw taking since the last inspection was 5887m³/day.
Maximum flow rate of 12274L/min (204.6L/s) was also not exceeded over the inspection period.

CAPACITY ASSESSMENT

Ministry of the Environment and Climate Change
Inspection Report

Page 7 of 21 on 23/02/2016 (dd/mm/yyyy)Report Generated for bittenje
Site #: 220000923

Date of Inspection:  10/12/2015 (dd/mm/yyyy)
DEEP RIVER  DRINKING WATER SYSTEM



CAPACITY ASSESSMENT

* There was sufficient monitoring of flow as required by the Permit and Licence or Approval
issued under Part V of the SDWA

Flows are measured at various locations within the plant including flow into filters #1-3 (combined
together for raw values), various backwash/wastewater flows and treated flows.

* Flow measuring devices were calibrated or verified in accordance with the requirements of
a Permit and Licence or Approval issued under Part V of the SDWA.

Annual verification records were provided for all flow meters.

It is noted that the flow meter that measures flow from filter #3 failed the annual verification in
December 2015 and plans to be fixed.

* The owner was in compliance with the conditions associated with maximum flow rate or the
rated capacity conditions in the Permit and Licence or Approval issued under Part V of the
SDWA.

Municipal Drinking Water Licence #189-101 specifies a rated capacity for the treatment system of
13638m³/day. A review of treated flows over the inspection period indicates a maximum treated
flow of 4573m³/day.

* Records of flows and any capacity exceedances were made in accordance with the Permit
and Licence or Approval issued under Part V of the SDWA.

Flows are recorded on a daily basis.  There were no capacity exceedances over the inspection
period.

TREATMENT PROCESSES

The owner had ensured that all equipment was installed in accordance with Schedule A and
Schedule C of the Drinking Water Works Permit.

*

* The owner/operating authority was in compliance with the requirement to prepare Form 1
[...]
2.3.3 The reason for the exceedance; and

2.3.4 The duration of time that lapses between the applicable rated capacity or 
maximum flow rate first being exceeded and the next measurement where the 
applicable rated capacity or maximum flow rate is no longer exceeded.

3.0 Calibration of Flow Measuring Devices

3.1 All flow measuring devices must be checked and calibrated in accordance with the 
manufacturer’s instructions.

3.2 If the manufacturer’s instructions do not indicate how often to check and calibrate a flow 
measuring device, the equipment must be checked and calibrated at least once every 
year during which the drinking water system is in operation.

4.0 Additional Sampling, Testing and Monitoring

Drinking Water Health and Non-Health Related Parameters

4.1 For each treatment subsystem or treatment subsystem component identified in column 1 
of Tables 5 and 6 and in addition to any other sampling, testing and monitoring that may 
be required, sampling, testing and monitoring shall be undertaken for a test parameter 
listed in column 2 at the sampling frequency listed in column 3 and at the monitoring 
location listed in column 4 of the same row. 



189-101 Schedule C January 31st, 2011

091201V1.0 TREATMENT&DISTRIBUTION 13

Table 5:  Drinking Water Health Related Parameters

Column 1
Treatment Subsystem or 

Treatment Subsystem 
Component Name

Column 2
Test Parameter

Column 3
Sampling Frequency

Column 4
Monitoring Location

Not Applicable Not Applicable Not Applicable Not Applicable

Table 6:  Drinking Water Non-Health Related Parameters

Column 1
Treatment Subsystem or 

Treatment Subsystem 
Component Name

Column 2
Test Parameter

Column 3
Sampling Frequency

Column 4
Monitoring Location

Not Applicable Not Applicable Not Applicable Not Applicable

Environmental Discharge Parameters

4.2 For each treatment subsystem or treatment subsystem component identified in column 1 
of Table 7 and in addition to any other sampling, testing and monitoring that may be 
required, sampling, testing and monitoring shall be undertaken for a test parameter listed 
in column 2 using the sample type identified in column 3 at the sampling frequency listed 
in column 4 and at the monitoring location listed in column 5 of the same row. 

4.3 For the purposes of Table 7:

4.3.1 Manual Composite means the mean of at least three grab samples taken during 
a discharge event, with one sample being taken immediately following the 
commencement of the discharge event, one sample being taken approximately 
at the mid-point of the discharge event and one sample being taken immediately 
before the end of the discharge event; and 

4.3.2 Automated Composite means samples must be taken during a discharge event 
by an automated sampler at a minimum sampling frequency of once per hour. 

4.4 Any sampling, testing and monitoring for the test parameter Total Suspended Solids shall 
be performed in accordance with the requirements set out in the publication “Standard 
Methods for the Examination of Water and Wastewater”, 21st Edition, 2005, or as 
amended from time to time by more recently published editions. 



189-101 Schedule C January 31st, 2011

091201V1.0 TREATMENT&DISTRIBUTION 14

Table 7:  Environmental Discharge Parameters

Column 1
Treatment Subsystem or 

Treatment Subsystem
 Component Name

Column 2
Test Parameter

Column 3
Sample Type

Column 4
Sampling 

Frequency

Column 5
Monitoring Location

Deep River Water Treatment 
Plant

Suspended Solids Composite Monthly Effluent pipe discharging to 
Ottawa River

UV Disinfection Equipment

4.5 For each treatment subsystem or treatment subsystem component listed in column 1 of 
Table 8 and in addition to any other sampling, analysis and recording that may be 
required, continuous monitoring and recording with a minimum testing/reading and 
recording frequency of every four (4) hours shall be carried out for the test parameters 
set out in column 3 of the same row. 

Table 8:  UV Disinfection Equipment

Column 1
Treatment Subsystem or Treatment 

Subsystem Component Name

Column 2
Control Strategy

Column 3
Test Parameter

Not Applicable Not Applicable Not Applicable

5.0 Studies Required

Not applicable



091201V1.0 TREATMENT&DISTRIBUTION 15

Schedule D:  Conditions for Relief from Regulatory 
Requirements

System Owner Deep River, The Corporation of the Town of
Licence Number 189-101
Drinking Water System Name Deep River Drinking Water System
Schedule D Issue Date January 31st, 2011

1.0 Lead Regulatory Relief    

1.1 Any relief from regulatory requirements previously authorized by the Director in respect of 
the drinking water system under section 38 of the SDWA in relation to the sampling, 
testing or monitoring requirements contained in Schedule 15.1 of O. Reg. 170/03 shall 
remain in force until such time as Schedule 15.1 of O. Reg. 170/03 is amended after 
June 1, 2009.

2.0 Other Regulatory Relief   

Not applicable



091201V1.0 TREATMENT&DISTRIBUTION

DRINKING WATER WORKS PERMIT

Permit Number:  189-201
Issue Number:  1

Pursuant to the Safe Drinking Water Act, 2002, S.O. 2002, c. 32, and the regulations made thereunder 
and subject to the limitations thereof, this drinking water works permit is issued under Part V of the Safe 
Drinking Water Act, 2002, S.O. 2002, c. 32 to:

The Corporation of the Town of Deep River

100 River Road 
Deep River Box 400

ON 

For the following municipal residential drinking water system:

Deep River Drinking Water System
This drinking water works permit includes the following:

Schedule      Description

Schedule A Drinking Water System Description
Schedule B General
Schedule C All documents issued as Schedule C to this drinking water works permit which 

authorize alterations to the drinking water system

DATED at TORONTO this 19th day of January, 2011

Signature

Aziz Ahmed, P.Eng.
Director
Part V, Safe Drinking Water Act, 2002



091201V1.0 TREATMENT&DISTRIBUTION

Schedule A:  Drinking Water System Description
System Owner The Corporation of the Town of Deep River
Permit Number 189-201
Drinking Water System Name Deep River Drinking Water System
Schedule A Issue Date January 19th, 2011

1.0 System Description

1.1 The following is a summary description of the works comprising the above drinking water 
system:

Overview

The Deep River Drinking Water System consists a conventional, chemically assisted 
water treatment plant and a distribution system serving the Town of Deep River.

Deep River Water Treatment Plant

Source Deep River

Plant Location River Road

UTM Coordinates (NAD 83: UTM Zone 18: 307335.00 m E., 5109295.00 m N.)

Notes

Low Lift Works

Intake Crib

Description a 750 mm diameter intake extending approximately 91 meters into the Ottawa 
River terminating at a depth of approximately 9 meters below the surface;

Notes



189-201 Schedule A January 19th, 2011

091201V1.0 TREATMENT&DISTRIBUTION 3

Low Lift Pumping Station

Description a low-lift pumping station consisting of a 9.14 m by 1.52 m by 5.64 m deep low 
lift pump well and above ground building

Location (NAD 83: UTM Zone 18: 307445.00m E, 5109325.00m N)

Equipment two vertical turbine pumps:
 one nominal capacity 71 L/s or 6,100 m3/d and 
 one nominal capacity 141 L/s or 12,200 m3/d and  

one submersible  pump:
 nominal capacity of 83.1 L/s at 25m TDH, 7,171 m3/d

Notes raw water main from the low lift pumping station to the water treatment plant

Treatment Plant

Mixing

Description an in-line static mixer, 300 mm diameter;

Notes

Flocculation and Clarification

Description three (3) package flocculation and clarification (Actiflo) units, each rated at raw 
water flow rate of 4,773 m3/day, consisting of:

Equipment  a rapid mixing basin, an injection chamber, a maturation chamber and a 
high rate ballasted settling basin, scraper and inclined tube settlers;  

 four (4) sand recirculation pumps (three duty one stand by)
 three (3) hydrocyclones;
 electrical and mechanical equipment and control.

Notes

Filtration

Description three (3) dual media sand anthracite filters each with a surface area of 18.9 m2; 
for a total area of 56.7 m2

Equipment  two (2) air scour blowers equipped with 18.6 kW motor (one duty, one 
standby)four (4) sand recirculation pumps (three duty one stand by

 two (2) backwash variable speed vertical turbine pumps, (one duty, one 
standby) each rated at 236 L/s at a TDH of 22 m;

 piping and control to facilitate filter to waste;
 electrical and mechanical equipment and control.

Notes



189-201 Schedule A January 19th, 2011

091201V1.0 TREATMENT&DISTRIBUTION 4

Treated Water Storage

Clearwells  one (1) clearwell with a capacity of 1,364 m3;
 one (1) clearwell with a capacity of 1,507 m3;

Pump Wells  one (1) pump well with a capacity of 90 m3;
 one (1) pump well with a capacity of 110 m3

Notes

High Lift Pumps

Description four (4) vertical turbine high lift pumps, (three duty, one standby) each rated at 
87 L/s at a TDH of 82 m.

Notes

Disinfection System

gaseous chlorine disinfection system consisting of two (2) banks of four (4) 
68.2 kg gas cylinders (one bank duty, one bank standby) and eight (8) weigh 
scales, three (3) V– notch chlorinators; 
chlorine solution lines, one leading to an injection point at the filter outlet 
header prior to the clearwell, and the other leading to an injection point in the 
pump well upstream the high lift header.

Description

Chlorine gas scrubber system;

Notes



189-201 Schedule A January 19th, 2011

091201V1.0 TREATMENT&DISTRIBUTION 5

Chemical Storage and Feed Systems

Coagulant Primary Coagulant feed system consisting of one (1) 6,600 L and one (1) 
21,200 L capacity liquid coagulant, one (1) 3100 L day tank and two (2) (one 
duty, one standby) chemical feed metering pumps with a flow capacity of 40 
L/hr;

pH Adjustment pH/Alkalinity Adjustment consisting of two (2) 51,200 L per tank capacity liquid 
caustic soda, two (2) 3100 L per tank day tanks and four (4) (two duty, two 
standby) chemical feed metering pumps with a flow capacity of 60 L/hr each 
and chemical feed lines to raw water pipe (pre-alkalinity) just upstream of the 
static mixer, and to the distribution header;

Coagulant Aid Coagulant aid for the water treatment clarifiers – two (2) dry polymer 
preparation systems each consisting of 3100 L dissolving tank with mixer; four 
(4) (three duty, one standby) chemical feed metering pumps with a flow 
capacity of 90 L/hr each and chemical feed lines to the three package 
treatment units injection chambers;
Coagulant aid for the wastewater clarifier consisting of two (2) dry polymer 
preparation systems each consisting of 3100 L dissolving tank with mixer; three 
(3) (two duty, one standby) chemical feed metering pumps with a flow capacity 
of 45 L/hr each and chemical feed lines to the hydrocyclones reject pipe, and to 
surge tank pumps discharge pipe;

Wastewater 
Coagulant Aid

Coagulant aid for the dewatering centrifuge consisting of two (2) dry polymer 
preparation systems each consisting of 800 L dissolving tank with mixer; two 
(2) (one duty, one standby) chemical feed metering pumps with a flow capacity 
of 90 L/hr each and chemical feed line to the sludge dewatering centrifuge 
inlet;

Dechlorination Dechlorination chemical feed system consisting of one (1) 210 L storage tank 
and two (2) (one duty, one standby) chemical feed metering pumps with a flow 
capacity of 2 L/hr each and chemical feed line to the wastewater clarifier 
supernatant discharge pipe;

Fluoridation Hydrofluosilicic acid feed system consisting of one (1) 210 L storage tank and 
two (2) (one duty, one standby) chemical feed metering pumps with a flow 
capacity of 4 L/hr each and chemical feed line to the distribution header;

Notes



189-201 Schedule A January 19th, 2011

091201V1.0 TREATMENT&DISTRIBUTION 6

Instrumentation and Controls

Turbidity  one (1) continuous turbidity monitor located on the inlet header to the water 
treatment plant; 

 three (3) continuous turbidity monitors located on the clarifier discharge; 
 three (3) continuous turbidity monitors located on the filter discharge;
 one (1) continuous turbidity monitor located on the wastewater clarifier 

supernatant discharge pipe;
 one (1) continuous turbidity monitor located on the distribution header.

pH  one (1) continuous pH monitor located on raw water feed to clarifiers after 
static mixer;

 three (3) continuous pH monitors located in the clarifiers;
 one (1) continuous pH monitor located on the distribution header prior to 

final pH adjustment;
 one (1) continuous pH monitor located on the distribution header after final 

pH adjustment.
Chlorine  one (1) continuous chlorine analyzer located on the distribution header 

prior to final chlorine injection;
 one (1) continuous chlorine analyzer located on the distribution header 

after final chlorine injection.
Fluoride  one (1) continuous fluoride ion analyzer located on the distribution header.
SCADA SCADA system connected to all project PLCs, with supervising personnel 

computer located in the office of the water treatment plant building.
Notes

Residue Management Facility (Wastewater Treatment)

two (2) filter backwash wastewater surge tanks, each approximately 113 m3, 
equipped with two transfer pumps;
wastewater tube settlers clarifier having a surface area of 21.8 m2 with 
dechlorinated supernatant discharge line to the river;

Description

a sludge thickener tank of 179 m3 equipped with two (2) sludge pumps that 
convey the thickened sludge to a dewatering centrifuge with supernatant 
discharge to wastewater surge tanks;

Notes

Standby Power

Description One (1) standby 600 kW diesel generator complete with fuel storage tank to 
run the generator for 24 hours under full load; 

Notes



189-201 Schedule A January 19th, 2011

091201V1.0 TREATMENT&DISTRIBUTION 7

Storage Reservoir

Description 1,513 m3 elevated water tower located near the water treatment plant, on the 
corner of Deep River Road and Highway 17, south of  the plant.

Notes

Watermains

1.2 Watermains within the distribution system comprise:

1.2.1 Watermains that have been set out in each document or file identified in column 
1 of Table 1.

Table 1:  Watermains

Column 1
Document or File Name

Column 2
Date

Map of the Distribution System November 20, 2009

1.2.2 Watermains that have been added, modified, replaced or extended further to the 
provisions of Schedule C of this drinking water works permit on or after the date 
identified in column 2 of Table 1 for each document or file identified in column 1. 

1.2.3 Watermains that have been added, modified, replaced or extended further to an 
authorization by the Director on or after the date identified in column 2 of Table 1 
for each document or file identified in column 1.



091201V1.0 TREATMENT&DISTRIBUTION

Schedule B:  General
System Owner Deep River, The Corporation of the Town of
Permit Number 189-201
Drinking Water System Name Deep River Drinking Water System
Schedule B Issue Date January 19th, 2011

1.0 Applicability

1.1 In addition to any other requirements, the drinking water system identified above shall be 
altered and operated in accordance with the conditions of this drinking water works 
permit and the licence.

1.2 The definitions and conditions of the licence shall also apply to this drinking water works 
permit.

2.0 Alterations to the Drinking Water System 

2.1 Any document issued by the Director as a Schedule C to this drinking water works permit 
shall provide authority to alter the drinking water system in accordance, where applicable, 
with the conditions of this drinking water works permit and the licence.

2.2 All Schedule C documents issued by the Director for the drinking water system shall form 
part of this drinking water works permit.

2.3 All parts of the drinking water system in contact with drinking water which are:

2.3.1 Added, modified, replaced,  extended; or 

2.3.2 Taken out of service for inspection, repair or other activities that may lead to 